SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

FCC N41B/ 10MHz+10MHz

PCC+SCC Average Power

Highest Band Edge / BPSK / 1RBLeft_1RBRight

Highest Band Edge / QPSK / 1RBLeft_1RBRight

Reflevel 30.0008m  Oftset 156098 Made Auto Sweep sal Reflevel 30.00d8m  Offsct 15,60 0B Mode Auto Sweep saL
Count 100/100 Count 100/100
Limit Ch ss Limit Chesh
20 Line SPL"}DJS LINE_ABS_0g2 PSS Line _SPURIOUS_LINE_ABS 042
10
o o
10
e g P P P PRI S —— ]
Staom
%0 &0
30.0 Mhz 70008 pts 7 GHz/ I7.0GH: 30.0 Mz 7008 pts 7 Ghz/ 0 GHz
2 Ruulliummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 27295 Mz ~43.92 dBm -30.92 dB 30000 MHz 1.000 GHz 1.000 MHz 33.03049 MHz -44.14 dBm -31.14d8
1.000GHz 2475 GHz 1000 MHz 4435 dBm 313548 1,000 GHz 2475 GHz 1,000 MHz 247002 GHz 4431 dBm -3131d8
2795 GHe 3,000 6Hz 1,000 MHe -44.33 dBm 31338 2795 GHz 3.000 GHz 1000 MHz 289055 GHz -44.36 dBm -31.36d8
3.000 GHz 7.000 GHz 1.000 MHz !.2101IGH2 -39.58 dBrm 3,000 GHz 7.000 GHz 1.000 MHz 659020 GHz 39.84 dBm -2684d8
7.000 Ghz 10000 GHz 1,000 Mz 745913 GHz -38.78 dBm -?j 1u dB 7.000 GHz 10.000 GHz 1,000 MHz 749850 GHz -38.67 dBm -25.67dB
10000 GHz 14,000 GHz 1.000 MHz 10.00460 GHz -43.18 dBrn -30.18 dB 10,000 GHz 14.000 GHz 1.000 MHz mmaaasuz .08 dBm -30.08 dB
14.000 GHz 18,000 GHz 1,000 Wiz 16.46635 GHz 42.75 dBm -29.75 dB 14,000 GHz 18,000 GHz 1.000 MHz 7.98980 GHz 4267dBm -29.67 8
18,000 Gz 27,000 GHz 1,000 MKz 21.95238 GHz -38.33 dBm -2533dB 18,000 Gz 27.000 GH 1.000 MHz e e -38.29 dBm -25.29 B
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30.0 Mz 70008 pts 7 GHz/ 70 GH: 30.0 Mz 70008 pt= TGl D GH:
2 RuullSummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 3278805 MHz ~44.08 dBm -31.08 dB 30000 MHz 1.000 GHz 1.000 MHz 35.69733 MHz -44.02 dBm -31.02d8
1.000 GHz 2475 Ghz 1.000 MHz 218689 GHz -44.27 dBm 3127d8 1.000 GHz 2475 GHz 1.000 MHz 242136 GHz -44.31 dBm 313148
2795 GHe 3,000 6Hz 1,000 MHe 299977 GHz -44.32 dBm 31328 2.795 GHz 3.000 GHz 1000 MHz 298829 GHz -44.42 dBm -31.42d8
3.000 GHz 7.000 GHz 1.000 MHz 6.03820 GHz -39.79 dBrm 3,000 GHz 7.000 GHz 1.000 MHz 657780 GHz -40.00 dBm -27.00 df
7.000 Ghz 10000 GHz 1,000 Mz 7.49175 GHz -38.79 dBm -?j'l! dB 7.000 GHz 10.000 GHz 1,000 MHz 749438 GHz -38.79 dBm 25.79 dB
10.000 GHz 14,000 GHz 1,000 Mz 0.02380 GHz -43.08 dBrm 10,000 GHz 14,000 Ghz 1.000 MHz 10.00620 GHz 4313 dBm 3013 d8
14.000 GHz 18,000 GHz 1,000 Wiz 16.43196 GHz 4282 dBm 14,000 GHz 18,000 GHz 1.000 MHz 17.97660 GHz 4271 dBm -29.71d8
18,000 Gz 27,000 GHz 1,000 MKz 21.99963 GHz -38.43 dBm i 18,000 Gz 27.000 GH 1.000 MHz 21.80243 GHz -38.43 dBm -25.43 dB
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Highest Band Edge / BPSK / FullRB_FullRB

Highest Band Edge / QPSK / FullRB_FullRB

RefLevel 30.00d8m  Offset 1560 a8 Made Auto Sweep seL RefLevel 30,00 d6m  Offset 15.60 db Mode Auto Sweep s6L
Count 100/100 Count 100/100
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2 Result Summas 2 Result Summ,
30.000 MHz 1.000 GHz 1.000 MHz 3258561 MHz -44.14 dBm -31.14dB 30,000 MHz 1.000 GHz 1.000 MHz 33.03049 MHz
1.000GHz 2475 6Hz 1000 MHz 233500 GHz 44.42 dBm 3142 dB 1000 6Hz 2475 Gh2 1.000 Mz 223703 GHz
2795 Gz 3000 Gz 1,000 MHz 299270 GHz -44.40 dBm 31.40 dB. 2795 Gz 3,000 GhHz 1,000 MiHz 2195186 GHz
3000 GHz 7,000 GHz 1,000 MHz 699260 GHz 39.70 dBm 70 3000 Gz 7000 GhHz 1.000 Mz 6.98460 GHz
7.000 GHz 10,000 Gz 1,000 MHz 7.47863 GHz 38.79 dBm 2579dB 7,000 Glz 10,000 GHz 1.000 Mz 7.49625 GHz
10.000 Gz 14,000 6tz 1,000 Wiz 10.02980 GHz 43.22 dBm 3022 dB 10,000 6tz 18,000 GHz 1.000 Mtz 10.01980 GHz
12,000 GHz 18,000 GHz 1,000 MHz 17.92661 GHz 42,60 dBm 2960 dB 14,000 GHz 16.000 GHr 1,000 Mz 17.59740 GHz
18.000 Gz 27,000 Gz 1000 Mtz 22.00997 Gz -38.23 dBm 2523 6B 18.000 Gtz 27,000 GHr 1000 Wia 21.93798 GHz
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Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

FCC N41B/ 30MHz+30MHz

PCC+SCC Average Power

Lowest Band Edge / BPSK / 1RBLeft_1RBRight

Lowest Band Edge / QPSK / 1RBLeft_1RBRight

Reflevel 30.0008m  Oftset 156098 Made Auto Sweep sal Reflevel 30.00d8m  Offsct 15,60 0B Mode Auto Sweep saL
Count 100/100 Count 100/100
Limit Ch ss Limit Chesh
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2 RuullSummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 327293 Wiz 44,23 dBm -3123dB 30000 MHz 1.000 GHz 1.000 MHz 35.454 89 MHz 44,05 dBm -31.05d8
1.000 GHz 2475 Ghz 1.000 MHz 4197 dBm 3097 dB 1.000 GHz 2475 GHz 1.000 MHz 2.20901 GHz -44.28 dBm -31.28d8
2795 GHe 3,000 6Hz 1,000 MHe LmuaHz 3143 dB. 2.795 GHz 3.000 GHz 1000 MHz 296411 GHz -44.27 dBm -31.27d8
3.000 GHz 7.000 GHz 1.000 MHz 6.05460 GHz 739.75 dBm 75 3,000 GHz 7.000 GHz 1.000 MHz 654821 GHz -40.11 dBm 271148
7.000 Ghz 10000 GHz 1,000 Mz 7.48275 GHz 38,80 dBm .50 dB. 7.000 GHz 10.000 GHz 1,000 MHz 749963 GHz -38.69 dBm 25.60 dB
10.000 GHz 14,000 GHz 1,000 Mz 10.00020 GHz -43.13 dBm m.uda 10,000 GHz 14,000 GHz 1.000 MHz 10.007 40 GHz -43.22 dBm 30.22 dB
14.000 GHz 18,000 GHz 1,000 Wiz 17.96340 GHz 4258 dBm -29.59 dB 14,000 GHz 18,000 GHz 1.000 MHz 1654435 GHz 4271 dBm -29.71d8
18,000 Gz 27,000 GHz 1,000 MKz 21.59558 GHz -38.30 dBm -25.30 dB 18,000 Gz 27.000 GH 1.000 MHz 2184833 GHz -38.35 dBm -25.35 B
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2 RuullSummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 34.24269 MHz ~43.90 dBm -30.90 dB 30000 MHz 1.000 GHz 1.000 MHz 35.69733 MHz -43.80 dBm -30.80 dB
1.000 GHz 2475 Ghz 1.000 MHz 219868 GHz -44.37 dBm 3137dB 1.000 GHz 2475 GHz 1.000 MHz 224514 GHz -44.33 dBm -3133d8
2795 GHe 3,000 6Hz 1,000 MHe 2.99588 GHz -44.21 dBm -31.21 B 2.795 GHz 3.000 GHz 1000 MHz 296298 GHz -44.33 dBm -3133d8
3.000 GHz 7.000 GHz 1.000 MHz 6.95020 GHz -39.82 dBm 2682 dB 3,000 GHz 7.000 GHz 1.000 MHz 659900 GHz 3954 dBm .54 dB
7.000 Ghz 10000 GHz 1,000 Mz 748925 GHz 38,64 dBm -25.64 dB 7.000 GHz 10.000 GHz 1,000 MHz 747975 GHz -38.65 dBm 25.65 B
10.000 GHz 14,000 GHz 1,000 Mz 10.00060 GHz -42.97 dBrm -29.97 dB 10,000 GHz 14,000 Ghz 1.000 MHz 10.00100 GHz 4285 dBm 2985 dB
14.000 GHz 18,000 GHz 1,000 Wiz 16.45235 GHz 4282 dBm -29.82 dB 14,000 GHz 18,000 GHz 1.000 MHz 17.83901 GHz 4277dBm -29.77d8
18,000 Gz 27,000 GHz 1,000 MKz 2153393 GHz -38.15 dBm -25.15 dB 18,000 Gz 27.000 GH 1.000 MHz 2184563 GHz -38.24 dBm -25.24 B
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Lowest Band Edge / BPSK FullRB_FullRB

Lowest Band Edge / QPSK FullRB_FullRB

RefLevel 30.00d8m  Offset 1560 a8 Made Auto Sweep seL RefLevel 30,00 d6m  Offset 15.60 db Mode Auto Sweep s6L
Count 100/100 Count 100/100
i Check Limi Cheei PAss
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30.0 MHz 70008 pes 7 GHz/ 27.0 GHz 30.0 MHz 70008 pts. 7 GHz/ 27.0 GHz
2 Result Summa 2 Result Summi
30,000 Mz 1,000 Gz 1,000 Mz 33.03049 MHz ~43.93 dBm -3093 dB 30.000 Mz 1.000 Gtz 1.000 Mz 3585489 MHz -43.62 d8m 30628
1.000GHz 2475 6Hz 1000 MHz 239555 GHz 44431 dBm 3131dB 1000 GHz 2475 Gh2 1.000 Mz 2.08957 GHz -44.36 dBm 3136 d8
2795 Gz 3000 Gz 1,000 MHz 2199726 GHz -44.42 dBm 314248 2795 Gz 3,000 GhHz 1.000 Mz 299183 GHz 4421 dBm 312148
3000 GHz 7,000 GHz 1,000 MHz 6.96900 GHz 39,89 dBm 2689 dB 3000 Gz 7000 GhHz 1.000 Mz 6.98520 GHz -39.85 dBm -26.85 dB
7.000 GHz 10,000 Gz 1,000 MHz 7.461 00 GHz 38.47 dBm 25478 7,000 Glz 10,000 GHz 1.000 Mz 7.49475 GHz 38.65 dBm 2565d8
10.000 Gz 14,000 6tz 1,000 Wiz 10.01540 GHz 43.16 dBm -30.16 dB 10,000 6tz 18,000 GHz 1.000 Mtz 10.01380 GHz -43.12dBm 30.12 dB
12,000 GHz 18,000 GHz 1,000 MHz 16.46275 GHz 56 dB 2956 dB 14,000 GHz 16.000 GHr 1,000 Mz 1643475 GHz 4273 dBm B73d8
18.000 Gz 27,000 Gz 1000 Mtz 21.94383 Gz -3834 dBm 2534 dB 18.000 Gtz 27,000 GHr 1000 Wia 21.94698 GHz -38.38 dBm -2538.dB
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Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B

Page Number 1 A4-95 of 100




SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

FCC N41B/ 30MHz+30MHz

PCC+SCC Average Power

Middle Band Edge /BPSK/ 1RBLeft_1RBRight

Middle Band Edge /QPSK/ 1RBLeft_1RBRight

Ref Level 3000 98m  Offset 1560 06 Mode Auto Sweep S6L RefLevel 3000 d6m  OMfset 15.60 0B Mode Auto Sweep SGL
Count 100/100 Count 100/100
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2 Ruulliummai liuulliummi
30.000 MHz 1.000 GHz 1.000 MHz 15 55“!9 MHZ -44.05 dBm -31.05dB 30,000 MHz 1.000 GHz 1.000 MHz 3| STSMMHE -43.91 dBm -30.91 d8
1.000 GHz 2475 GHz 1.000 MHz -44.41 dBm -31.41 dB 1.000 GHz 2475 GHz 1.000 MHz z -44.37 dBm -31.37d8
2.795 GHz 3.000 GHz 1.000 MHz lBS"EGHx -34.32 dBm -3132dB 2.795 GHz 3.000 GHz 1.000 MHz -44.42 dBm -31.42 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.97260 GHz -39.60 dBm -26.60 dB 3,000 GHz 7.000 GHz 1.000 MHz ES!BM GHz 39.91 dBm .91 di
7.000 GHz 10.000 GHz 1,000 MHz 7.49063 GHz -38.60 dBm -25.60 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.49850 GHz -38.68 dBm -25.68 dB
10.000 GHz 14,000 GHz. 1,000 MHz. 10.008 20 GHz -43.14 dBm -30.14 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.002 20 GHz -43.06 dBm 30.06 dB
12,000 GHz 18,000 GHz 1.000 MHz 17.98860 GHz -42.77 dBm -29.77 dB 14,000 GHz 18.000 GHz 1.000 MHz 17.96820 GHz -42.63 dBm -29.63 dB
18,000 GHz 27.000 GHz 1,000 MHz 21.971 73 GHz -38.24 dBm -25.24 dB. 18,000 GHz. 27.000 GHz 1.000 MHz 21.94563 GHz -38.25 dBm -25.25 dB
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Middle Band Edge /BPSK/ 1RBRight_1RBLeft

Middle Band Edge /QPSK/ 1RBRight_1RBLeft

RefLevel 30.00d8m  Ofiset 156048 Made Auto Sweep saL Reflevel 3000 d8m  Offset 156008 Mode Auio Sweep saL
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30000 MHz 1,000 GHz 1000 Mz 30.848 58 MHz 44,19 dBm -31.19.dB 30000 MHz 1.000 GHz 1.000 MHz 35.93977 MHz 14,04 dBm -31.04 dB
1.000 GHz 2475 Ghz 1.000 MHz 2.29823 GHz -84.44 dBm 31.44 dB 1.000 GHz 2475 GHz 1.000 MHz 229454 GHz -44.41 dBm -31.41d8
2795 GHe 3,000 6Hz 1,000 MHe 297015 GHz -34.42 dBm 3142 dB. 2.795 GHz 3.000 GHz 1000 MHz 298214 GHz -44.35 dBm -31.35d8
310006z 7.000 GHz 1,000 Mz 6.93860 GHz -39.97 dBm -26.97 dB 3000 GHz 7.000 GHz 1,000 MHz 6.99620 GHz 39.95 dBm .95 d
7.000 Ghz 10000 GHz 1,000 Mz 7.49588 GHz -38.78 dBm -25.78 dB 7.000 GHz 10.000 GHz 1,000 MHz 748875 GHz -38.78 dBm 25.78 dB
10.000 GHz 14,000 GHz 1,000 Mz 10.011 40 GHz 4315 dBrm 30.15 dB. 10,000 GHz 14,000 Ghz 1.000 MHz 10.001 40 GHz -43.09 dBm .09 dBt
14.000 GHz 18,000 GHz 1,000 Wiz 1657354 GHz 4252 dBm -2952 dB 14,000 GHz 18,000 GHz 1.000 MHz 17.96300 GHz 4277dBm -29.77d8
18,000 Gz 27,000 GHz 1,000 MKz 2153573 GHz -38.42 dBm -25.42 dB 18,000 Gz 27.000 GH 1.000 MHz 2185598 GHz 38.22 dBm -25.22 B
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Middle Band Edge /BPSK/ FullRB_FullRB

Middle Band Edge /QPSK/ FullRB_FullRB

RefLevel 30.00d8m  Offset 1560 a8 Mode Auto Sweep seL RefLevel 30,00 d6m  Offset 15.60 db Mode Auto Sweep sGL
Count 100/100 Count 100/100
i Check Limi Cheei PAss
Line _SPURIOUS_LINE_ABS 02 Line _SPURIOUS_LINE_A8S_0qz phss
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30.0 MHz. 70008 pes 7 GHz/ 27.0 GHz 30.0 MHz 70008 pts. 7 GHz/ 27.0 GHz
2 Result Summa 2 Result Summ,
30,000 MHz 1,000 GHz 1,000 MHz 3545489 MHz -43.63 dBm 3069 dB. 30,000 MHz 1,000 GHz 1,000 MHz 3024269 MHz -44.43 dBm -31.43d8
1000 GHz 2475 6Hz 1000 Mz 45675 GHz 44,19 dBm 3119 dB 1,000 GHz 2475 GHz 1000 MHz 217841 GHz -44.23 dBm -31.23d8
2795 Gz 3000 GHz 1,000 MHz 296334 GHz -44.44 dBm 31.44 dB 2.795 Gz 3.000 GHz 1.000 MHz 257605 GHz -44.45 dBm 31.45d8
3000 GHz 7.000 GHz 1,000 MHz 6.97340 GHz 39.81 dBm 26,81 dB 3,000 GHz 7.000 GHz 1.000 MHz 99980 GHz -39.76 dBm -26.76 B
7.000 Gz 10000 GHz 1,000 Mz 749400 GHz 38.64 dBm -25.64 dB 7.000 GHz 10.000 GHz 1,000 MHz 749400 GHz 38.76 dBm 2576 d8
10.000 Gz 14,000 GHz 1,000 Mtz 10.001 80 GHz -43.30 dBm 30.30 dB 10,000 GHz 18,000 GHz 1.000 MHz 10.01740 GHz -42.98 dBm .98 df
14,000 GHz 18,000 Gz 1,000 MHz 17.96460 GHz 42.73 dBrm 2973 d 14,000 GHz 16,000 Gz 1,000 MHz 1654555 GHz 4270 dBm -23.70 B
18.000 GHz 27,000 GHz 1,000 MHz 2199608 GHz -37.96 dBm 24.96 dB. 18.000 GHz 27.000 GHs 1.000 MHz 2189513 GHz 38.29 dBm -25.29dB
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Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

FCC N41B/ 30MHz+30MHz

PCC+SCC Average Power

Highest Band Edge / BPSK / 1RBLeft_1RBRight

Highest Band Edge / QPSK / 1RBLeft_1RBRight

RefLevel 30.008m Ofiset 15,60 4D Made Auto Sweep seL Reflevel 30.00d8m  Offset 156008 Mode Auto Sweep saL
Count 100/100 Count 100/100
Limit Ches) ss Limit Chesh
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30.0 Mz 70008 pts 7 GHz/ 70 GH: 30.0 Mz 70008 pt= TGl D GH:
2 RuullSummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 3545489 MHz ~44.03 dBm -31.03 dB 30000 MHz 1.000 GHz 1.000 MHz 35.454 89 MHz 44,05 dBm
1.000 GHz 2475 Ghz 1.000 MHz 210911 GHz -44.34 dBm 3134dB 1.000 GHz 2475 GHz 1.000 MHz 234652 GHz -44.17 dBm
2795 GHz 3.000 GHz 1.000 MHz 2.99972 GHz -44.31 dBm 3131 dB 2.795 GHz 3.000 GHz 1.000 MHz 2.98968 GHz -44.43 dBm
310006z 7.000 GHz 1,000 Mz 6.95780 GHz -39.91 dBm 3000 GHz 7.000 GHz 1,000 MHz 6.95300 GHz 3997 dBm
7.000 Ghz 10000 GHz 1,000 Mz 7.49550 GHz -38.75 dBm -?j'li dB 7.000 GHz 10.000 GHz 1,000 MHz 747675 GHz -38.74 dBm
10.000 GHz 14,000 GHz 1,000 Mz 10.01060 GHz 4311 dBrm -30.11 dB 10,000 GHz 14,000 Ghz 1.000 MHz momsasuz 4269 dBm
14.000 GHz 18,000 GHz 1,000 Wiz 16.441 96 GHz 4252 dBm 2952 dB 14,000 GHz 18,000 GHz 1.000 MHz 7.97740 GHz 4274dBm
18,000 Gz 27,000 GHz 1,000 MKz 21.96588 GHz -38.24 dBm -25.24 dB 18,000 Gz 27.000 GH 1.000 MHz T37a38 atts -38.33 dBm Erith
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Highest Band Edge / BPSK / 1RBRight_1RBLeft
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RefLevel 30.00d8m  Ofiset 156048 Made Auto Sweep saL Reflevel 3000 d8m  Offset 156008 Mode Autn Sweep saL
Count 100/100 Count 100/100
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2 RuullSummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 3545489 MHz 44,20 dBm -31.20 dB 30000 MHz 1.000 GHz 1.000 MHz 35.21245 MHz -44.09 dBm -31.09dB
1.000 GHz 2475 Ghz 1.000 MHz 215445 GHz -44.41 dBm 3141dB 1.000 GHz 2475 GHz 1.000 MHz 227158 GHz -44.08 dBm 31.08 d8
2795 GHe 3,000 6Hz 1,000 MHe 2.92834 GHz -34.49 dBm -31.49 dB 2.795 GHz 3.000 GHz 1000 MHz 299511 GHz -44.18 dBm -31.18d8
3.000 Gz 7.000 GHz 1,000 Mz 6.98860 GHz ~40.02 dBm 2702 dB 3000 Gz 7.000 GHz 7.000 MHz 6.99660 GHz 3977 dBm .77 dB
7.000 Ghz 10000 GHz 1,000 Mz 7.49888 GHz 3850 dBm -25.50 dB 7.000 GHz 10.000 GHz 1,000 MHz 747075 GHz -38.78 dBm -25.78 dB
10000 GHz 14,000 GHz 1.000 MHz 10.00060 GHz -42.98 dBrn -29.98 dB 10,000 GHz 14.000 GHz 1.000 MHz 10.001 40 GHz -43.17 dBm -30.17dB
14.000 GHz 18,000 GHz 1,000 Wiz 17.96980 GHz 4274 dBm -29.74 B 14,000 GHz 18,000 GHz 1.000 MHz 17.95500 GHz 4265dBm -29.65dB
18,000 Gz 27,000 GHz 1,000 MKz 2156813 GHz -38.35 dBm -25.35 dB 18,000 Gz 27.000 GH 1.000 MHz 2189268 GHz 38.08 dBm -25.08 dB

ouizrise B 06/28/202

oar26043 B D5/28/2024

Highest Band Edge / BPSK / FullRB_FullRB
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RefLevel 30.00d8m  Offset 1560 a8 Mode Auto Sweep seL RefLevel 30,00 d6m  Offset 15.60 db Mode Auto Sweep sGL
Count 100/100 Count 100/100
i Check Limi Cheei PAss
Line _SPURIOUS_LINE_ABS 02 Line _SPURIOUS_LINE_A8S_0qz phss
20 = IOUT, UM ARE 20 dBr—
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30.0 MHz 70008 pes 7 GHz/ 27.0 GHz 30.0 MHz 70008 pts. 7 GHz/ 27.0 GHz
2 Result Summas 2 Result Summ,
30.000 MHz 1.000 GHz 1.000 MHz 35.939 77 MHz -44.08 dBm -31.08 dB 30.000 MHz 1.000 GHz 1.000 MHz 35.454 89 MHz -43.32 dBm -31.32d8
1.000GHz 2475 6Hz 1000 MHz 277021 GHz 4425 dBm 31.25dB 1000 GHz 2475 Gh2 1.000 Mz 242247 GHz 4432 d8m 313248
2795 GHz 3000 GHz 1,000 MHz 298911 GHz 44.14 dBm 3114dB 2795 Gz 3,000 GhHz 1.000 Mz 297338 GHz 4450 dBm S0d
3000 GHz 7,000 Ghz 1,000 Mz 6.97700 GHz 39.81 dBm 2681 dB 3000 Gz 7000 GhHz 1.000 Mz 6.96980 GHz -39.34 dBm .94 di
7.000 GHz 10,000 Gz 1,000 MHz 7.47450 GHz 38.80 dBm 2580 dB 7,000 Glz 10,000 GHz 1.000 Mz 7.48088 GHz -38.70 dBm 2570 dB
10.000 Gz 14,000 6tz 1,000 Wiz 10.001 40 GHz 43.17 dBm 3017 dB 10,000 6tz 18,000 GHz 1.000 Mtz 10.00500 GHz -43.08 dBm .08 df
12,000 Gz 16000 GHz 1,000 Mz 1652395 GHz -42.49 dBrm 49 d 14,000 GHz 18.000 GHr 1.000 Mz 1644716 GHz -42.67 dBm -29.67dB
16.000 Gz 21,000 Gtz 1,000 btz 21.98928 GHz -38.23 dBm 2523 dB. 18000 Gtz 27000 GHe 1.000 Mtz 21.97353 GHz -38.41 dBm -25.41 dB

0413010 B Ds/28/202

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

FCC N41B/ 50MHz+50MHz

PCC+SCC Average Power

Lowest Band Edge / BPSK / 1RBLeft_1RBRight

Lowest Band Edge / QPSK / 1RBLeft_1RBRight

Reflevel 30.0008m  Oftset 156098 Made Auto Sweep sal Reflevel 30.00d8m  Offsct 15,60 0B Mode Auto Sweep saL
Count 100/100 Count 100/100
Limit Ch ss Limit Chesh
20 Line SPLH}DJS LINE_ABS_0g2 PSS Line _SPURIOUS_LINE_ABS 042
10
o o
10
I S P ——— R e (S e
Saom
%0 &0
30.0 Mhz 70008 pts 7 GHz/ I7.0GH: 30.0 Mz 7008 pts 7 Ghz/ 0 GHz
2 RuullSummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 327293 Wiz 44,23 dBm -3123dB 30000 MHz 1.000 GHz 1.000 MHz 35.454 89 MHz 44,05 dBm -31.05d8
1.000 GHz 2475 Ghz 1.000 MHz 4197 dBm 3097 dB 1.000 GHz 2475 GHz 1.000 MHz 2.20901 GHz -44.28 dBm -31.28d8
2795 GHe 3,000 6Hz 1,000 MHe LmuaHz 3143 dB. 2.795 GHz 3.000 GHz 1000 MHz 296411 GHz -44.27 dBm -31.27d8
3.000 GHz 7.000 GHz 1.000 MHz 6.05460 GHz 739.75 dBm 75 3,000 GHz 7.000 GHz 1.000 MHz 654821 GHz -40.11 dBm 271148
7.000 Ghz 10000 GHz 1,000 Mz 7.48275 GHz 38,80 dBm .50 dB. 7.000 GHz 10.000 GHz 1,000 MHz 749963 GHz -38.69 dBm 25.60 dB
10.000 GHz 14,000 GHz 1,000 Mz 10.00020 GHz -43.13 dBm m.uda 10,000 GHz 14,000 GHz 1.000 MHz 10.007 40 GHz -43.22 dBm 30.22 dB
14.000 GHz 18,000 GHz 1,000 Wiz 17.96340 GHz 4258 dBm -29.59 dB 14,000 GHz 18,000 GHz 1.000 MHz 1654435 GHz 4271 dBm -29.71d8
18,000 Gz 27,000 GHz 1,000 MKz 21.59558 GHz -38.30 dBm -25.30 dB 18,000 Gz 27.000 GH 1.000 MHz 2184833 GHz -38.35 dBm -25.35 B

ouiazens B os/2e/2ez

O4r32:56 B Ds/28/2024

Lowest Band Edge / BPSK / 1IRBRight_1RBLeft

Lowest Band Edge / QPSK / 1IRBRight_1RBLeft

S O e = e e = ey o
Count 100/100 Count 100/100

20 Line _SPURIOUS_LINE_ABS_0g2 Line _SPURIOUS_LINE_ABS_0Q2 PSS

10

o 1]

10

SPURIOUS_LINE_AE
20

OUS_LINE_ABS_002

oui3as2s B 06/28/2024

30
-40
e ™™ I —— e I g PR U R S o ]
S0 b 30 doem
%0 &0
30.0 Mz 70008 pts 7 GHz/ 70 GH: 30.0 Mz 70008 pt= TGl D GH:
2 RuullSummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 34.24269 MHz ~43.90 dBm -30.90 dB 30000 MHz 1.000 GHz 1.000 MHz 35.69733 MHz -43.80 dBm -30.80 dB
1.000 GHz 2475 Ghz 1.000 MHz 219868 GHz -44.37 dBm 3137dB 1.000 GHz 2475 GHz 1.000 MHz 224514 GHz -44.33 dBm -3133d8
2795 GHe 3,000 6Hz 1,000 MHe 2.99588 GHz -44.21 dBm -31.21 B 2.795 GHz 3.000 GHz 1000 MHz 296298 GHz -44.33 dBm -3133d8
3.000 GHz 7.000 GHz 1.000 MHz 6.95020 GHz -39.82 dBm 2682 dB 3,000 GHz 7.000 GHz 1.000 MHz 659900 GHz 3954 dBm .54 dB
7.000 Ghz 10000 GHz 1,000 Mz 748925 GHz 38,64 dBm -25.64 dB 7.000 GHz 10.000 GHz 1,000 MHz 747975 GHz -38.65 dBm 25.65 B
10.000 GHz 14,000 GHz 1,000 Mz 10.00060 GHz -42.97 dBrm -29.97 dB 10,000 GHz 14,000 Ghz 1.000 MHz 10.00100 GHz 4285 dBm 2985 dB
14.000 GHz 18,000 GHz 1,000 Wiz 16.45235 GHz 4282 dBm -29.82 dB 14,000 GHz 18,000 GHz 1.000 MHz 17.83901 GHz 4277dBm -29.77d8
18,000 Gz 27,000 GHz 1,000 MKz 2153393 GHz -38.15 dBm -25.15 dB 18,000 Gz 27.000 GH 1.000 MHz 2184563 GHz -38.24 dBm -25.24 B

ar33en B os/ze/202

Lowest Band Edge / BPSK FullRB_FullRB

Lowest Band Edge / QPSK FullRB_FullRB

RefLevel 30.00d8m  Offset 1560 a8 Made Auto Sweep seL RefLevel 30,00 d6m  Offset 15.60 db Mode Auto Sweep s6L
Count 100/100 Count 100/100
i Check Limi Cheei PAss
0 qaine SPURIOUS LN Ass o Line _SPURIOUS_LINE_A8S_0qz phss
10
0 0

SPURIOUS_LINE_ABS_002
20

SPURIOUS_LINE_ABS_002
20

ouianian B os/28/2eze

30
AR M e e S e
60 &
30.0 MHz 70008 pes 7 GHz/ 27.0 GHz 30.0 MHz 70008 pts. 7 GHz/ 27.0 GHz
2 Result Summa 2 Result Summi
30,000 Mz 1,000 Gz 1,000 Mz 33.03049 MHz ~43.93 dBm -3093 dB 30.000 Mz 1.000 Gtz 1.000 Mz 3585489 MHz -43.62 d8m 30628
1.000GHz 2475 6Hz 1000 MHz 239555 GHz 44431 dBm 3131dB 1000 GHz 2475 Gh2 1.000 Mz 2.08957 GHz -44.36 dBm 3136 d8
2795 Gz 3000 Gz 1,000 MHz 2199726 GHz -44.42 dBm 314248 2795 Gz 3,000 GhHz 1.000 Mz 299183 GHz 4421 dBm 312148
3000 GHz 7,000 GHz 1,000 MHz 6.96900 GHz 39,89 dBm 2689 dB 3000 Gz 7000 GhHz 1.000 Mz 6.98520 GHz -39.85 dBm -26.85 dB
7.000 GHz 10,000 Gz 1,000 MHz 7.461 00 GHz 38.47 dBm 25478 7,000 Glz 10,000 GHz 1.000 Mz 7.49475 GHz 38.65 dBm 2565d8
10.000 Gz 14,000 6tz 1,000 Wiz 10.01540 GHz 43.16 dBm -30.16 dB 10,000 6tz 18,000 GHz 1.000 Mtz 10.01380 GHz -43.12dBm 30.12 dB
12,000 GHz 18,000 GHz 1,000 MHz 16.46275 GHz 56 dB 2956 dB 14,000 GHz 16.000 GHr 1,000 Mz 1643475 GHz 4273 dBm B73d8
18.000 Gz 27,000 Gz 1000 Mtz 21.94383 Gz -3834 dBm 2534 dB 18.000 Gtz 27,000 GHr 1000 Wia 21.94698 GHz -38.38 dBm -2538.dB

oar3sine B os/za/z0n

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

FCC N41B/ 50MHz+50MHz

PCC+SCC Average Power

Middle Band Edge /BPSK/ 1RBLeft_1RBRight

Middle Band Edge /QPSK/ 1RBLeft_1RBRight

Ref Level 3000 98m  Offset 1560 06 Mode Auto Sweep S6L RefLevel 3000 d6m  OMfset 15.60 0B Mode Auto Sweep SGL
Count 100/100 Count 100/100
20 Line SPLH}OJS LINE_ABS_0q2 PASS 20 Line _SPURIOUS_LINE_A ol
10
o 1]
10 10
,u
30
-40
A A ”] i ———— D e A e P PR L e e R
50 dBm D) dBm
30.0 MHz. 70008 pts .7 GHz/ 27.0 GHz 30.0 MHz 70008 pts. .7 GHz/ 27.0 GHz
2 Ruulliummai liuulliummi
30.000 MHz 1.000 GHz 1.000 MHz 15 55“!9 MHZ -44.05 dBm -31.05dB 30,000 MHz 1.000 GHz 1.000 MHz 3| STSMMHE -43.91 dBm -30.91 d8
1.000 GHz 2475 GHz 1.000 MHz -44.41 dBm -31.41 dB 1.000 GHz 2475 GHz 1.000 MHz z -44.37 dBm -31.37d8
2.795 GHz 3.000 GHz 1.000 MHz lBS"EGHx -34.32 dBm -3132dB 2.795 GHz 3.000 GHz 1.000 MHz -44.42 dBm -31.42 d8
3.000 GHz 7.000 GHz 1,000 MHz 6.97260 GHz -39.60 dBm -26.60 dB 3,000 GHz 7.000 GHz 1.000 MHz ES!BM GHz 39.91 dBm .91 di
7.000 GHz 10.000 GHz 1,000 MHz 7.49063 GHz -38.60 dBm -25.60 dB 7.000 GHz 10.000 GHz 1.000 MHz 7.49850 GHz -38.68 dBm -25.68 dB
10.000 GHz 14,000 GHz. 1,000 MHz. 10.008 20 GHz -43.14 dBm -30.14 dB 10.000 GHz 14,000 GHz 1.000 MHz 10.002 20 GHz -43.06 dBm 30.06 dB
12,000 GHz 18,000 GHz 1.000 MHz 17.98860 GHz -42.77 dBm -29.77 dB 14,000 GHz 18.000 GHz 1.000 MHz 17.96820 GHz -42.63 dBm -29.63 dB
18,000 GHz 27.000 GHz 1,000 MHz 21.971 73 GHz -38.24 dBm -25.24 dB. 18,000 GHz. 27.000 GHz 1.000 MHz 21.94563 GHz -38.25 dBm -25.25 dB

ouiani1s B 06/28/202

04r39:01 B Ds/28/2024

Middle Band Edge /BPSK/ 1RBRight_1RBLeft

Middle Band Edge /QPSK/ 1RBRight_1RBLeft

RefLevel 30.00d8m  Ofiset 156048 Made Auto Sweep saL Reflevel 3000 d8m  Offset 156008 Mode Auio Sweep saL
Court 100/100 Count 100/100
Limit Check} Limit Che: PSS
20 Line _SPURIOUS_LINE_ABS_0G2 20 0 PASS
10
o o
10
SPURIOUS_LINE_AF S_UNE_ABS_002
20
30
-40
PR il PR PR P S —— e i g | L~ R o e
Shgbm 30 dbem
%0 &0
30.0 Mz 70008 pts 7 GHz/ 70 GH: 30.0 Mz 70008 pt= TGl D GH:
2 EuullSummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 30.848 58 MHz 44,19 dBm -31.19.dB 30000 MHz 1.000 GHz 1.000 MHz 35.93977 MHz 14,04 dBm -31.04 dB
1.000 GHz 2475 Ghz 1.000 MHz 2.29823 GHz -84.44 dBm 31.44 dB 1.000 GHz 2475 GHz 1.000 MHz 229454 GHz -44.41 dBm -31.41d8
2795 GHe 3,000 6Hz 1,000 MHe 297015 GHz -34.42 dBm 3142 dB. 2.795 GHz 3.000 GHz 1000 MHz 298214 GHz -44.35 dBm -31.35d8
310006z 7.000 GHz 1,000 Mz 6.93860 GHz -39.97 dBm -26.97 dB 3000 GHz 7.000 GHz 1,000 MHz 6.99620 GHz 39.95 dBm .95 d
7.000 Ghz 10000 GHz 1,000 Mz 7.49588 GHz -38.78 dBm -25.78 dB 7.000 GHz 10.000 GHz 1,000 MHz 748875 GHz -38.78 dBm 25.78 dB
10.000 GHz 14,000 GHz 1,000 Mz 10.011 40 GHz 4315 dBrm 30.15 dB. 10,000 GHz 14,000 Ghz 1.000 MHz 10.001 40 GHz -43.09 dBm .09 dBt
14.000 GHz 18,000 GHz 1,000 Wiz 1657354 GHz 4252 dBm -2952 dB 14,000 GHz 18,000 GHz 1.000 MHz 17.96300 GHz 4277dBm -29.77d8
18,000 Gz 27,000 GHz 1,000 MKz 2153573 GHz -38.42 dBm -25.42 dB 18,000 Gz 27.000 GH 1.000 MHz 2185598 GHz 38.22 dBm -25.22 B

outanize B o6/28/202e

4r33:43 B Ds/28/2024

Middle Band Edge /BPSK/ FullRB_FullRB

Middle Band Edge /QPSK/ FullRB_FullRB

RefLevel 30.00d8m  Offset 1560 a8 Mode Auto Sweep seL RefLevel 30,00 d6m  Offset 15.60 db Mode Auto Sweep sGL
Count 100/100 Count 100/100
i Check Limi Cheei PAss
Line _SPURIOUS_LINE_ABS 02 Line _SPURIOUS_LINE_A8S_0qz phss
20 = IOUT, UM ARE 20 dBr—
10
0 0

SPURIOUS_LINE_ABS_002
20

SPURIOUS_LINE_ABS_002
20

30
“""--.m.m —— i o ]
60 &0
30.0 MHz. 70008 pes 7 GHz/ 27.0 GHz 30.0 MHz 70008 pts. 7 GHz/ 27.0 GHz
2 Result Summa 2 Result Summ,
30,000 MHz 1,000 GHz 1,000 MHz 3545489 MHz -43.63 dBm 3069 dB. 30,000 MHz 1,000 GHz 1,000 MHz 3024269 MHz -44.43 dBm -31.43d8
1000 GHz 2475 6Hz 1000 Mz 45675 GHz 44,19 dBm 3119 dB 1,000 GHz 2475 GHz 1000 MHz 217841 GHz -44.23 dBm -31.23d8
2795 Gz 3000 GHz 1,000 MHz 296334 GHz -44.44 dBm 31.44 dB 2.795 Gz 3.000 GHz 1.000 MHz 257605 GHz -44.45 dBm 31.45d8
3000 GHz 7.000 GHz 1,000 MHz 6.97340 GHz 39.81 dBm 26,81 dB 3,000 GHz 7.000 GHz 1.000 MHz 99980 GHz -39.76 dBm -26.76 B
7.000 Gz 10000 GHz 1,000 Mz 749400 GHz 38.64 dBm -25.64 dB 7.000 GHz 10.000 GHz 1,000 MHz 749400 GHz 38.76 dBm 2576 d8
10.000 Gz 14,000 GHz 1,000 Mtz 10.001 80 GHz -43.30 dBm 30.30 dB 10,000 GHz 18,000 GHz 1.000 MHz 10.01740 GHz -42.98 dBm .98 df
14,000 GHz 18,000 Gz 1,000 MHz 17.96460 GHz 42.73 dBrm 2973 d 14,000 GHz 16,000 Gz 1,000 MHz 1654555 GHz 4270 dBm -23.70 B
18.000 GHz 27,000 GHz 1,000 MHz 2199608 GHz -37.96 dBm 24.96 dB. 18.000 GHz 27.000 GHs 1.000 MHz 2189513 GHz 38.29 dBm -25.29dB
feody [ o

ouiai3y B os/28/202

ar3siae B Ds/za/20n

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B
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SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

FCC N41B/ 50MHz+50MHz

PCC+SCC Average Power

Highest Band Edge / BPSK / 1RBLeft_1RBRight

Highest Band Edge / QPSK / 1RBLeft_1RBRight

RefLevel 30.008m Ofiset 15,60 4D Made Auto Sweep seL Reflevel 30.00d8m  Offset 156008 Mode Auto Sweep saL
Count 100/100 Count 100/100
Limit Ches) ss Limit Chesh
20 Line SPL"}OJS LINE_ABS_0g2 PSS 20 Line _SPURIOUS_LINE_A o2
10
o o
10
NI IF Ve P P PR PR S— S et
S0 abm
%0 &0
30.0 Mz 70008 pts 7 GHz/ 70 GH: 30.0 Mz 70008 pt= TGl D GH:
2 RuullSummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 3545489 MHz ~44.03 dBm -31.03 dB 30000 MHz 1.000 GHz 1.000 MHz 35.454 89 MHz 44,05 dBm
1.000 GHz 2475 Ghz 1.000 MHz 210911 GHz -44.34 dBm 3134dB 1.000 GHz 2475 GHz 1.000 MHz 234652 GHz -44.17 dBm
2795 GHz 3.000 GHz 1.000 MHz 2.99972 GHz -44.31 dBm 3131 dB 2.795 GHz 3.000 GHz 1.000 MHz 2.98968 GHz -44.43 dBm
310006z 7.000 GHz 1,000 Mz 6.95780 GHz -39.91 dBm 3000 GHz 7.000 GHz 1,000 MHz 6.95300 GHz 3997 dBm
7.000 Ghz 10000 GHz 1,000 Mz 7.49550 GHz -38.75 dBm -?j'li dB 7.000 GHz 10.000 GHz 1,000 MHz 747675 GHz -38.74 dBm
10.000 GHz 14,000 GHz 1,000 Mz 10.01060 GHz 4311 dBrm -30.11 dB 10,000 GHz 14,000 Ghz 1.000 MHz momsasuz 4269 dBm
14.000 GHz 18,000 GHz 1,000 Wiz 16.441 96 GHz 4252 dBm 2952 dB 14,000 GHz 18,000 GHz 1.000 MHz 7.97740 GHz 4274dBm
18,000 Gz 27,000 GHz 1,000 MKz 21.96588 GHz -38.24 dBm -25.24 dB 18,000 Gz 27.000 GH 1.000 MHz T37a38 atts -38.33 dBm Erith

ouiznier B os/28/202e

oar2:26 B Ds/28/2024

Highest Band Edge / BPSK / 1RBRight_1RBLeft

Highest Band Edge / QPSK / 1IRBRight_1RBLeft

RefLevel 30.00d8m  Ofiset 156048 Made Auto Sweep saL Reflevel 3000 d8m  Offset 156008 Mode Autn Sweep saL
Count 100/100 Count 100/100
Limit Check Phss
20 Line _SPURIOUS_LINE_ABS_0G2 20 3
10
o o
10 10 dis
SPURIOUS_LINE_AF SPURIOUS_LINE_ABS 002
20 )
30
-40 -
I ol PR N PR P —— e e N I——— gy o PRI o gh S S PS  V
g 30 dom
%0 &0
30.0 Mhz 70008 pts 7 GHz/ I7.0GH: 30.0 Mz 7008 pts 7 Ghz/ 0 GHz
2 RuullSummai liuulliummi
30000 MHz 1,000 GHz 1000 Mz 3545489 MHz 44,20 dBm -31.20 dB 30000 MHz 1.000 GHz 1.000 MHz 35.21245 MHz -44.09 dBm -31.09dB
1.000 GHz 2475 Ghz 1.000 MHz 215445 GHz -44.41 dBm 3141dB 1.000 GHz 2475 GHz 1.000 MHz 227158 GHz -44.08 dBm 31.08 d8
2795 GHe 3,000 6Hz 1,000 MHe 2.92834 GHz -34.49 dBm -31.49 dB 2.795 GHz 3.000 GHz 1000 MHz 299511 GHz -44.18 dBm -31.18d8
3.000 Gz 7.000 GHz 1,000 Mz 6.98860 GHz ~40.02 dBm 2702 dB 3000 Gz 7.000 GHz 7.000 MHz 6.99660 GHz 3977 dBm .77 dB
7.000 Ghz 10000 GHz 1,000 Mz 7.49888 GHz 3850 dBm -25.50 dB 7.000 GHz 10.000 GHz 1,000 MHz 747075 GHz -38.78 dBm -25.78 dB
10000 GHz 14,000 GHz 1.000 MHz 10.00060 GHz -42.98 dBrn -29.98 dB 10,000 GHz 14.000 GHz 1.000 MHz 10.001 40 GHz -43.17 dBm -30.17dB
14.000 GHz 18,000 GHz 1,000 Wiz 17.96980 GHz 4274 dBm -29.74 B 14,000 GHz 18,000 GHz 1.000 MHz 17.95500 GHz 4265dBm -29.65dB
18,000 Gz 27,000 GHz 1,000 MKz 2156813 GHz -38.35 dBm -25.35 dB 18,000 Gz 27.000 GH 1.000 MHz 2189268 GHz 38.08 dBm -25.08 dB

ouizrise B 06/28/202

oar26043 B D5/28/2024

Highest Band Edge / BPSK / FullRB_FullRB

Highest Band Edge / QPSK / FullRB_FullRB

RefLevel 30.00d8m  Offset 1560 a8 Mode Auto Sweep seL RefLevel 30,00 d6m  Offset 15.60 db Mode Auto Sweep sGL
Count 100/100 Count 100/100
i Check Limi Cheei PAss
Line _SPURIOUS_LINE_ABS 02 Line _SPURIOUS_LINE_A8S_0qz phss
20 = IOUT, UM ARE 20 dBr—
10
0 0

SPURIOUS_LINE_ABS_002
20

SPURIOUS_LINE_ABS_002
20

ouianess B 06/28/202

30
e R o S S S
60 60
30.0 MHz 70008 pes 7 GHz/ 27.0 GHz 30.0 MHz 70008 pts. 7 GHz/ 27.0 GHz
2 Result Summas 2 Result Summ,
30.000 MHz 1.000 GHz 1.000 MHz 35.939 77 MHz -44.08 dBm -31.08 dB 30.000 MHz 1.000 GHz 1.000 MHz 35.454 89 MHz -43.32 dBm -31.32d8
1.000GHz 2475 6Hz 1000 MHz 277021 GHz 4425 dBm 31.25dB 1000 GHz 2475 Gh2 1.000 Mz 242247 GHz 4432 d8m 313248
2795 GHz 3000 GHz 1,000 MHz 298911 GHz 44.14 dBm 3114dB 2795 Gz 3,000 GhHz 1.000 Mz 297338 GHz 4450 dBm S0d
3000 GHz 7,000 Ghz 1,000 Mz 6.97700 GHz 39.81 dBm 2681 dB 3000 Gz 7000 GhHz 1.000 Mz 6.96980 GHz -39.34 dBm .94 di
7.000 GHz 10,000 Gz 1,000 MHz 7.47450 GHz 38.80 dBm 2580 dB 7,000 Glz 10,000 GHz 1.000 Mz 7.48088 GHz -38.70 dBm 2570 dB
10.000 Gz 14,000 6tz 1,000 Wiz 10.001 40 GHz 43.17 dBm 3017 dB 10,000 6tz 18,000 GHz 1.000 Mtz 10.00500 GHz -43.08 dBm .08 df
12,000 Gz 16000 GHz 1,000 Mz 1652395 GHz -42.49 dBrm 49 d 14,000 GHz 18.000 GHr 1.000 Mz 1644716 GHz -42.67 dBm -29.67dB
16.000 Gz 21,000 Gtz 1,000 btz 21.98928 GHz -38.23 dBm 2523 dB. 18000 Gtz 27000 GHe 1.000 Mtz 21.97353 GHz -38.41 dBm -25.41 dB

0413010 B Ds/28/202

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B

Page Number 1 A4-100 of 100




o ss. FCC RF Test Report Report No. : FG341901-02F

FR1 N38AA — SCS 30K

Transmitter Conducted Output Power And EIRP

Note: NRAA Power test three conditions: LTE Max & NR Min / LTE Min & NR Max / LTE & NR Averaged, the maximum
EIRP only show LTE Max, and the other items only test LTE & NR Averaged, due to the LTE Max and NR Max have been

tested stand alone mode separately.

Sporton International Inc. (ShenZhen) Page Number
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B

: A5-1 of 38



SPORTON LAB.

FCC RF Test Report

Report No. : FG341901-02F

Transmitter Conducted Output Power And EIRP, (GT - LC)=2.0dB

<NR MAX Power>

oin | ses |aanawan | AUE0 | AT | wosumion | e | | T8 | M| S | SRS g
38AA | 30 10+5 | 515000 | 37875 DFT(';SEDM 1@1 [o@0| 013 | 2292 22.94 2494 | 03120
38AA | 30 10+5 | 515000 | 37875 DFlTéSéoAlF\ADM 1@1 |o@o| -005 | 2181 21.84 2384 | 0.2420
38AA | 30 10+5 | 518500 | 38050 DFTQ'S;S)EDM 1@1 |0@0| -141 | 2204 22.96 2496 | 0.3130
38AA | 30 10+5 | 518500 | 38050 DFlTéS('?%';ADM 1@1 |o@0| -142 | 2189 21.91 2391 | 0.2460
38AA | 30 10+5 | 523000 | 38125 DFT(';SEDM 1@1 [o@0| -004 | 2275 22.77 24.77 0.3001
38AA | 30 10+5 | 523000 | 38125 DFlTésé%ADM 1@1 |o@o| -005 | 21.56 21.59 23.50 0.2286
38AA | 30 15+5 | 515500 | 37925 DFTQ'SP'(S)EDM 1@1 |o@o| -019 | 22.82 22.84 2484 | 0.3049
38AA | 30 15+5 | 515500 | 37925 DFlTG'S('?%ADM 1@1 |o@o| -017 | 21.93 21.96 23.96 | 0.2487
38AA | 30 15+5 | 518500 | 38075 DFT(;;SEDM 1@1 |o@o| -031 | 22.85 22.87 24.87 0.3070
38AA | 30 15+5 | 518500 | 38075 DFlTésé%ADM 1@1 |o@o| -025 | 21.99 22.02 24.02 0.2521
38AA | 30 15+5 | 522500 | 38075 DFTQ'SP'(S)EDM 1@1 |o@o| 033 | 2283 22.85 2485 | 0.3056
38AA | 30 15+5 | 522500 | 38075 DFlTG'S('?%ADM 1@1 |o@o| -036 | 2184 21.87 23.87 0.2436
38AA | 30 20+5 | 516000 | 37975 DFT(;;SEDM 1@1 |o@o| -122 | 2287 22.89 24.89 0.3081
38AA | 30 20+5 | 516000 | 37975 DFlTéSé%ADM 1@1 |o@o| -127 | 2168 21.70 2370 | 0.2345
38AA | 30 20+5 | 518500 | 38100 DFT;P'gEDM 1@1 |o@o| -048 | 2283 22.85 2485 | 0.3055
38AA | 30 20+5 | 518500 | 38100 DFlTés('?%ADM 1@1 |o@o| -042 | 21.94 21.97 23.97 0.2492
38AA | 30 20+5 | 522000 | 38025 DFT;P'(S)EDM 1@1 |o@o| 015 | 226 22.62 24.62 0.2899
38AA | 30 20+5 | 522000 | 38025 DFlTéSé%ADM 1@1 |o@0| -002 | 2155 21.58 2358 | 0.2280
38AA | 30 25+5 | 516500 | 38025 DFlTéSé%ADM 1@1 |o@o| -042 | 23.06 23.08 2508 | 0.3221
38AA | 30 25+5 | 516500 | 38025 DFT;;S)EDM 1@1 |o@o| -033 | 2211 22,13 2413 | 0.2591
38AA | 30 25+5 | 518500 | 38125 DFlTés('?%ADM 1@1 |0@o| -053 23.1 23.12 25.12 0.3250
38AA | 30 25+5 | 518500 | 38125 DFT;P'gEDM 1@1 |o@o| -057 | 2183 21.85 2385 | 0.2429
38AA | 30 25+5 | 521500 | 38000 DFlTéSé%ADM 1@1 |o@o| 008 | 2292 22.94 2494 | 03121
38AA | 30 25+5 | 521500 | 38000 DFT;P'SEDM 1@1 |o@o| 017 | 2188 21.91 23.91 0.2460
38AA | 30 30+5 | 517000 | 38075 DFT;P'SEDM 1@1 |o@o| -152 | 22.82 22.84 24.84 0.3045
38AA | 30 30+5 | 517000 | 38075 DFIT(;S('?%ADM 1@1 |o@0| -159 | 221 22.12 24.12 0.2581
38AA | 30 30+5 | 518500 | 38150 DFT(;;gEDM 1@l |o@o| -044 | 2283 22.85 24.85 0.3055
38AA | 30 30+5 | 518500 | 38150 DFlTéséoAiADM 1@1 |o@o| -046 | 21.98 22.00 2400 | 0.2515
38AA | 30 30+5 | 521000 | 37925 DFT;P'SEDM 1@1 |o@o| -009 | 2274 22.76 24.76 0.2994
38AA | 30 30+5 | 521000 | 37925 DFIT(;S('?%ADM 1@1 |o@o| -002 | 2189 21.92 23.92 0.2465
38AA | 30 a0+5 | 518000 | 38175 | PEISOFOM | 50@25 [ 0@0 | 24 | 2351 23.52 25.52 0.3565
38AA | 30 | 40+5 | 518000 | 38175 | DFT-s-OFDM | 1@1 |0@0 | -2.41 | 23.47 23.48 2548 | 0.3533
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PI/2 BPSK
38AA | 30 | 40+5 | 518000 | 38175 | DS OTOM 10104 | 0@0 | 230 | 234 23.41 2541 | 0.3477
38AA | 30 | 40+5 | 518000 | 38175 DFT(';SEDM 50@25 | 0@0 | -2.33 | 23.47 23.48 2548 | 0.3533
38AA | 30 40+5 | 518000 | 38175 DFTQ'SP'SEDM 1@1 |o0@0| -237 | 2354 23.55 2555 | 0.3590
38AA | 30 | 40+5 | 518000 | 38175 DFTQ'S;S)EDM 1@104 | 0@0 | -237 | 23.39 23.40 2540 | 0.3469
38AA | 30 | 40+5 | 518000 | 38175 DFlTéS('?(/i';ADM 50@25 | 0@0 | -2.38 | 23.04 23.05 2505 | 0.3201
38AA | 30 40+5 | 518000 | 38175 DFlTéS('?%ADM 1@1 [o0@0| -226 | 22.95 22.96 2496 | 03135
38AA | 30 40+5 | 518000 | 38175 DFlTéSéoAlF\ADM 1@104 | 0@0 | 228 | 22.77 22.78 2478 | 0.3000
38AA | 30 | 40+5 | 518000 | 38175 DFeTféa'waM 50@25 | 0@0 | -231 | 21.12 21.14 2314 | 0.2060
38AA | 30 40+5 | 518000 | 38175 DFgf&iﬂDM 1@1 |o@o| -233 | 2096 20.98 2298 | 0.1986
38AA | 30 40+5 | 518000 | 38175 DF&S('?OAEDM 1@104 | 0@0 | -2.34 | 20.78 20.80 22.80 0.1906
38AA | 30 40+5 | 518000 | 38175 DFzgg'Qo/fﬁM 50@25 | 0@0 | -2.36 | 19.25 19.28 21.28 0.1343
38AA | 30 40+5 | 518000 | 38175 D';Egg:ﬁ'\" 1@1 |o@o| -235 | 1873 18.76 2076 | 0.1192
38AA | 30 40+5 | 518000 | 38175 DFZE'GS'(S)AF,\EA’M 1@104 | 0@0 | -231 | 1865 18.68 2068 | 01171
38AA | 30 40+5 | 518000 | 38175 CF(SSS?M 53@26 | 0@0 | -2.33 | 23.03 23.04 25.04 0.3193
38AA | 30 40+5 | 518000 | 38175 C%S;?M 1@1 |o@o| -232 | 2292 22.93 24.93 0.3114
38AA | 30 40+5 | 518000 | 38175 C'zggEM 1@104 | 0@0 | 236 | 22.84 22.85 2485 | 0.3057
38AA | 30 40+5 | 518500 | 38200 DEE'ZS'BOPF&M 50@25 | 0@0 | -0.19 | 23.48 23.50 2550 | 0.3547
38AA | 30 40+5 | 518500 | 38200 DEE';%FS'&M 1@1 |o@o| -013 | 2353 23.55 25.55 0.3588
38AA | 30 40+5 | 518500 | 38200 | PEISOOM | 1@104 [ 0@0 | 006 | 23.42 23.44 25.44 | 0.3499
38AA | 30 40+5 | 518500 | 38200 DFT;P'gEDM 50@25 | 0@0 | -0.16 | 2353 23.55 2555 | 0.3588
38AA | 30 40+5 | 518500 | 38200 DFT(;;(S)EDM 1@1 [o@o| -015 | 2363 23.65 2565 | 0.3671
38AA | 30 40+5 | 518500 | 38200 DFT;P'(S)EDM 1@104 | 0@0 | -0.14 | 23.56 23.58 25.58 0.3613
38AA | 30 40+5 | 518500 | 38200 DFlTéSé%ADM 50@25 | 0@0 | -0.13 | 23.04 23.06 2506 | 0.3207
38AA | 30 40+5 | 518500 | 38200 DFlTéSé%ADM 1@1 |o@o| -015 | 2294 22.96 2496 | 03134
38AA | 30 40+5 | 518500 | 38200 DFlTés('?%ADM 1@104 | 0@0 | -0.15 | 22.81 22.83 2483 | 0.3042
38AA | 30 40+5 | 518500 | 38200 DF&S&EDM 50@25 | 0@0 | -0.16 | 21.17 21.20 23.20 0.2090
38AA | 30 40+5 | 518500 | 38200 DF;;S('?%ADM 1@1 |o@o| -017 | 2101 21.04 2304 | 0.2015
38AA | 30 40+5 | 518500 | 38200 DFgfé%ADM 1@104 | 0@0 | -0.18 | 20.68 20.72 22.72 0.1869
38AA | 30 40+5 | 518500 | 38200 DFZESS'QOAF,\?M 50@25 | 0@0 | -0.18 | 19.23 19.28 2128 | 0.1343
38AA | 30 40+5 | 518500 | 38200 ngg'glfﬁ'\" 1@1 |o@o| -016 | 1894 18.99 20.99 0.1257
38AA | 30 40+5 | 518500 | 38200 nggg:ha"\" 1@104 | 0@0 | -013 | 18.78 18.84 2084 | 01212
38AA | 30 40+5 | 518500 | 38200 CF(SS;EM 53@26 | 0@0 | -0.12 | 22.99 23.01 25.01 03170
38AA | 30 40+5 | 518500 | 38200 C%SEEM 1@l |o@o| -02 2291 22.93 24.93 0.3113
38AA | 30 40+5 | 518500 | 38200 CFSSEEM 1@104 | 0@0 | 015 | 228 22.82 24.82 0.3035
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38AA | 30 40+5 | 520000 | 37825 | PEISOFOM | 50@25 [ 0@0 | 026 | 234 23.42 25.42 0.3482
38AA | 30 a0+5 | 520000 | 37825 | PEFSOFOM | 11 fo@o | 027 | 2342 23.44 25.44 | 0.3498
38AA | 30 | 4045 520000 | 37825 | PRISOFOM | 1@104 | 0@0 | 027 | 2335 23.37 2537 | 0.3443
38AA | 30 | 405 | 520000 | 37825 DFT(';SEDM 50@25 | 0@0 | -022 | 23.43 23.45 2545 | 0.3506
38AA | 30 40+5 | 520000 | 37825 DFT(';SEDM 1@1 |o@0| -025 | 2351 2353 2553 | 0.3571
38AA | 30 40+5 | 520000 | 37825 DFTQ'S;S)EDM 1@104 | 0@0 | 022 | 2343 23.45 2545 | 0.3506
38AA | 30 | 4045 | 520000 | 37825 DFlTéSSi';ADM 50@25 | 0@0 | -021 | 22.96 22.98 2498 | 0.3148
38AA | 30 | 4045 | 520000 | 37825 DFlTéS('?%ADM 1@1 [o@o| -02 | 2295 22.97 2497 | 03141
38AA | 30 40+5 | 520000 | 37825 DFlTG'S('?oAiADM 1@104 | 0@0 | 025 | 2291 22.93 2493 | 03112
38AA | 30 40+5 | 520000 | 37825 DFgfé%ADM 50@25 | 0@0 | -024 | 21.11 21.14 2314 | 0.2061
38AA | 30 40+5 | 520000 | 37825 DFgfé%ADM 1@1 |o@o| -026 | 2081 20.84 2284 | 01925
38AA | 30 40+5 | 520000 | 37825 DFgf('?OAiADM 1@104 | 0@0 | -025 | 2074 20.77 22.77 0.1894
38AA | 30 40+5 | 520000 | 37825 DFZL'GS'SAFﬁM 50@25 | 0@0 | -027 | 19.13 19.18 21.18 0.1312
38AA | 30 40+5 | 520000 | 37825 D';Egg:ﬁ“" 1@1 |o0@0| -026 | 1864 18.70 2070 | 0.1174
38AA | 30 40+5 | 520000 | 37825 DFZE'GS'(S)AF,\EA’M 1@104 | 0@0 | -03 | 1858 18.64 20.64 | 0.1158
38AA | 30 40+5 | 520000 | 37825 CF(SS;'?M 53@26 | 0@0 | -028 | 22.93 22.95 2495 | 03127
38AA | 30 40+5 | 520000 | 37825 C%S;?M 1@1 |o@o| -026 | 2285 22.87 24.87 0.3070
38AA | 30 40+5 | 520000 | 37825 C%'(P);?M 1@104 | 0@0 | -024 | 2287 22.89 24.89 0.3084
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<LTE max Power>

oin | scs |amawan | MG | AR | woauanon | M2 |urere | LT | N | Seower | S| SR
38AA | 30 10+5 | 515000 | 37875 DFT(';SEDM 0@0 | 1@0 | 2349 | -36.77 23.49 25.49 0.3540
38AA | 30 10+5 | 515000 | 37875 DFlTéSéoAlF\ADM 0@0 | 1@0 | 2325 | -36.72 23.25 2525 | 0.3350
38AA | 30 10+5 | 518500 | 38050 DFTQ'S;S)EDM 0@0| 1@0 | 2371 | -27.19 23.71 2571 | 0.3724
38AA | 30 10+5 | 518500 | 38050 DFlTéS('?(/i';ADM 0@0| 1@0 | 2353 | -27.11 23.53 2553 | 0.3573
38AA | 30 10+5 | 523000 | 38125 DFT(';SEDM 0@0| 1@0 | 2348 | -28.16 23.48 2548 | 0.3532
38AA | 30 10+5 | 523000 | 38125 DFlTéSéoAlF\ADM 0@0| 1@0 | 2335 | -28.15 23.35 2535 | 0.3428
38AA | 30 15+5 | 515500 | 37925 DFTQ'SP'(S)EDM 0@0| 1@0 | 2361 | -33.45 23.61 25.61 0.3639
38AA | 30 15+5 | 515500 | 37925 DFlTG'S('?%ADM 0@0 | 1@0 | 2342 | -3353 23.42 25.42 0.3483
38AA | 30 15+5 | 518500 | 38075 DFT(;;SEDM 0@0 | 1@0 | 2366 | -27.04 23.66 25.66 0.3681
38AA | 30 15+5 | 518500 | 38075 DFlTésé%ADM 0@0 | 1@0 | 2348 | -27.08 23.48 25.48 0.3532
38AA | 30 15+5 | 522500 | 38075 DFTQ'SP'(S)EDM 0@0 | 1@0 | 2364 | -27.15 23.64 2564 | 0.3664
38AA | 30 15+5 | 522500 | 38075 DFlTG'S('?%ADM 0@0| 1@0 | 2355 | -27.08 23.55 2555 | 0.3589
38AA | 30 20+5 | 516000 | 37975 DFT(;;SEDM 0@0 | 1@0 | 2354 41 23.54 25.54 0.3581
38AA | 30 20+5 | 516000 | 37975 DFlTéSé%ADM 0@0 | 1@0 | 2328 | -40.97 23.28 2528 | 0.3373
38AA | 30 20+5 | 518500 | 38100 DFTQ'SP'(S)EDM 0@0 | 1@0 | 2362 | -31.94 23.62 25.62 0.3648
38AA | 30 20+5 | 518500 | 38100 DFlTés('?%ADM 0@0| 1@0 | 2351 | -31.92 23.51 25.51 0.3556
38AA | 30 20+5 | 522000 | 38025 DFT;P'(S)EDM 0@0 | 1@0 | 2396 | -411 23.96 25.96 0.3945
38AA | 30 20+5 | 522000 | 38025 DFlTéSé%ADM 0@0| 1@0 | 236 | -41.16 23.60 2560 | 0.3631
38AA | 30 25+5 | 516500 | 38025 DFlTéSé%ADM 0@0| 1@0 | 2361 | -31.06 23.61 25.61 0.3639
38AA | 30 25+5 | 516500 | 38025 DFT(;;(S)EDM 0@0| 1@0 | 2352 | -31.07 23.52 25.52 0.3565
38AA | 30 25+5 | 518500 | 38125 DFlTés('?%ADM 0@0 | 1@0 | 2382 | -40.05 23.82 25.82 0.3819
38AA | 30 25+5 | 518500 | 38125 DFT;P'gEDM 0@0| 1@0 | 235 | -40.17 23.50 2550 | 0.3548
38AA | 30 25+5 | 521500 | 38000 DFlTéSé%ADM 0@0| 1@0 | 2388 | -559 23.88 2588 | 0.3873
38AA | 30 25+5 | 521500 | 38000 DFT(;;(S)EDM 0@0| 1@0 | 2348 | -55.68 23.48 2548 | 0.3532
38AA | 30 30+5 | 517000 | 38075 DFT;P'SEDM 0@0 | 1@0 | 2387 | -39.45 23.87 25.87 0.3864
38AA | 30 30+5 | 517000 | 38075 DFIT(;S('?%ADM 0@0| 1@0 | 2358 | -39.4 23.58 2558 | 0.3614
38AA | 30 30+5 | 518500 | 38150 DFTéSI;gEDM 0@0| 1@ | 241 | 551 24.10 26.10 | 0.4074
38AA | 30 30+5 | 518500 | 38150 DFlTéséoAiADM 0@0| 1@0 | 2351 | -55.13 23,51 25.51 0.3556
38AA | 30 30+5 | 521000 | 37925 DFT;P'SEDM 0@0| 1@0 | 2379 | 555 23.79 25.79 0.3793
38AA | 30 30+5 | 521000 | 37925 DFIT(;S('?%ADM 0@0| 1@0 | 235 | -55.49 23.50 2550 | 0.3548
38AA | 30 a0+5 | 518000 | 38175 | PEISOFDM 1 0@o | 25@0 | 23.44 | -38.42 23.44 2544 | 0.3499
38AA | 30 40+5 | 518000 | 38175 DEE'ZS'BOPFS?(M 0@0 | 1@0 | 2367 | -38.41 23.67 25.67 0.3690
38AA | 30 40+5 | 518000 | 38175 | DFT-s-OFDM | 0@0 | 1@24 | 2362 | -38.38 23.62 2562 | 0.3648
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PI/2 BPSK
38AA | 30 40+5 | 518000 | 38175 DFT('?S;S)EDM 0@0 | 25@0 | 23.42 | -38.4 23.42 2542 | 0.3483
38AA | 30 40+5 | 518000 | 38175 DFT(';SEDM 0@0| 1@0 | 237 | -38.41 23.70 2570 | 0.3715
38AA | 30 40+5 | 518000 | 38175 DFTQ'SP'SEDM 0@0 | 1@24 | 2365 | -38.34 23.65 2565 | 0.3673
38AA | 30 40+5 | 518000 | 38175 DFlTéséa'waM 0@0 | 25@0 | 2337 | -38.26 23.37 2537 | 0.3444
38AA | 30 40+5 | 518000 | 38175 DFlTéS('?%';ADM 0@0| 1@0 | 2367 | -38.33 23.67 2567 | 0.3690
38AA | 30 40+5 | 518000 | 38175 DFlTéS('?%ADM 0@0 | 1@24 | 2364 | -38.36 23.64 2564 | 0.3664
38AA | 30 40+5 | 518000 | 38175 DFeTféoAlF\ADM 0@0 | 25@0 | 23.47 | -38.29 23.47 25.47 0.3524
38AA | 30 40+5 | 518000 | 38175 DFGTféa'T\ADM 0@0 | 1@0 | 2344 | -3856 23.44 2544 | 0.3499
38AA | 30 40+5 | 518000 | 38175 DFgf&iﬂDM 0@0 | 1@24 | 2343 | -38.36 23.43 2543 | 0.3491
38AA | 30 40+5 | 518000 | 38175 DFZL'GS'SAFﬁM 0@0 | 25@0 | 21.86 | -38.34 21.86 23.86 0.2432
38AA | 30 40+5 | 518000 | 38175 DFZE'S'QO:,&M 0@0 | 1@0 | 2236 | -38.37 22.36 24.36 0.2729
38AA | 30 40+5 | 518000 | 38175 D';Egg:ﬁ“" 0@0 | 1@24 | 2237 | -38.25 22.37 24.37 0.2735
38AA | 30 40+5 | 518000 | 38175 C%‘SEEM 0@0 | 25@0 | 2339 | -38.22 23.39 25.39 0.3459
38AA | 30 40+5 | 518000 | 38175 CF(SSS?M 0@0 | 1@0 | 2353 | -38.32 23.53 25.53 0.3573
38AA | 30 40+5 | 518000 | 38175 C%S;?M 0@0 | 1@24 | 2362 | -38.26 23.62 25.62 0.3648
38AA | 30 a0+5 | 518500 | 38200 | PEPSOFOM | o@o | 25@0 | 23.41 | -38.47 23.41 25.41 0.3475
38AA | 30 40+5 | 518500 | 38200 DEE'ZSéOPFSiM 0@0| 1@0 | 236 | -38.43 23.60 2560 | 0.3631
38AA | 30 40+5 | 518500 | 38200 DEE;&%FS&M 0@0 | 1@24 | 2356 | -38.47 23.56 25.56 0.3597
38AA | 30 40+5 | 518500 | 38200 DFT;P'gEDM 0@0 | 25@0 | 23.42 | -38.48 23.42 25.42 0.3483
38AA | 30 40+5 | 518500 | 38200 DFT;P'gEDM 0@0| 1@0 | 2358 | -38.41 23.58 2558 | 0.3614
38AA | 30 40+5 | 518500 | 38200 DFT;P'SEDM 0@0 | 1@24 | 2354 | -38.45 23.54 2554 | 0.3581
38AA | 30 40+5 | 518500 | 38200 DFlTéS('?%ADM 0@0 | 25@0 | 2344 | -38.46 23.44 25.44 0.3499
38AA | 30 40+5 | 518500 | 38200 DFlTéSé%ADM 0@0| 1@0 | 2365 | -38.43 23.65 2565 | 0.3673
38AA | 30 40+5 | 518500 | 38200 DFlTéSé%ADM 0@0 | 1@24 | 2362 | -38.41 23.62 25.62 0.3648
38AA | 30 40+5 | 518500 | 38200 DF&S('?%ADM 0@0 | 25@0 | 235 | -38.42 23.50 2550 | 0.3548
38AA | 30 40+5 | 518500 | 38200 DF&S&EDM 0@0 | 1@0 | 2352 | -38.41 23.52 25.52 0.3565
38AA | 30 40+5 | 518500 | 38200 DF;;%%ADM 0@0 | 1@24 | 2354 | -38.45 23.54 2554 | 0.3581
38AA | 30 40+5 | 518500 | 38200 DFZESSSAFI\EI’M 0@0 | 25@0 | 21.92 | -38.46 21.92 23.92 0.2466
38AA | 30 40+5 | 518500 | 38200 DFZESS'QOAF,\?M 0@0 | 1@0 | 2236 | -38.42 22.36 2436 | 0.2729
38AA | 30 40+5 | 518500 | 38200 ngg'g:h'i'\" 0@0 | 1@24 | 2233 | -38.42 22.33 24.33 0.2710
38AA | 30 40+5 | 518500 | 38200 CF(’?'S;E’M 0@0 | 25@0 | 2339 | -38.39 23.39 25.39 0.3459
38AA | 30 40+5 | 518500 | 38200 CF(SS;EM 0@0| 1@0 | 2359 | -38.66 23.59 25.59 0.3622
38AA | 30 40+5 | 518500 | 38200 C%SEEM 0@0 | 1@24 | 2357 | -38.36 23.57 25.57 0.3606
38AA | 30 40+5 | 520000 | 37825 DEE'ZSEOPZ?(M 0@0 | 25@0 | 2335 | -38.47 23.35 25.35 0.3428
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38AA | 30 40+5 | 520000 | 37825 | PEPSOFDM 0@ | 1@0 | 2348 | -38.45 23.48 2548 | 0.3532
38AA | 30 a0+5 | 520000 | 37825 | PEFSOFDM | 0@o | 1@24 | 2349 | -38.46 23.49 25.49 0.3540
38AA | 30 40+5 | 520000 | 37825 DFTQ'S;S)EDM 0@0 | 25@0 | 2333 | -38.45 23.33 2533 | 0.3412
38AA | 30 40+5 | 520000 | 37825 DFT(';SEDM 0@0 | 1@0 | 2347 | -38.43 23.47 2547 | 0.3524
38AA | 30 40+5 | 520000 | 37825 DFT(';SEDM 0@0 | 1@24 | 2342 | -38.47 23.42 25.42 0.3483
38AA | 30 40+5 | 520000 | 37825 DFlTéséa'waM 0@0 | 25@0 | 2331 | -38.46 23.31 25.31 0.3396
38AA | 30 40+5 | 520000 | 37825 DFlTéSSi';ADM 0@0 | 1@0 | 2348 | -38.42 23.48 2548 | 0.3532
38AA | 30 40+5 | 520000 | 37825 DFlTéS('?%ADM 0@0 | 1@24 | 2346 | -38.47 23.46 2546 | 0.3516
38AA | 30 40+5 | 520000 | 37825 DFgf('?oAiADM 0@0 | 25@0 | 23.44 | -38.41 23.44 25.44 | 0.3499
38AA | 30 40+5 | 520000 | 37825 DFgfé%ADM 0@0| 1@0 | 2335 | -38.45 23.35 2535 | 0.3428
38AA | 30 40+5 | 520000 | 37825 DFgfé%ADM 0@0 | 1@24 | 2326 | -38.48 23.26 2526 | 0.3357
38AA | 30 40+5 | 520000 | 37825 DFZE'GS'SAF,\'iM 0@0 | 25@0 | 21.62 | -38.43 21.62 23.62 0.2301
38AA | 30 40+5 | 520000 | 37825 DFZL'GS'SAFﬁM 0@0 | 1@0 | 218 | -38.48 21.80 23.80 0.2399
38AA | 30 40+5 | 520000 | 37825 D';Egg:ﬁ“" 0@0 | 1@24 | 2212 | -38.41 22.12 24.12 0.2582
38AA | 30 40+5 | 520000 | 37825 C%‘SEEM 0@0 | 25@0 | 2334 | -38.26 23.34 2534 | 0.3420
38AA | 30 40+5 | 520000 | 37825 CF(SS;'?M 0@0 | 1@0 | 2343 | -38.41 23.43 2543 | 0.3491
38AA | 30 40+5 | 520000 | 37825 C%S;?M 0@0 | 1@24 | 2345 | -38.45 23.45 25.45 0.3508
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<Average Power>

MR | scs | manawidin | ATV [ATOOLT| yoguiaiion | R | LTE | LTE | NR Cz‘;wm;d Ao |
38AA | 30 10+5 | 515000 | 37875 DFT(';SEDM 1@1 | 1@ | 1343 | 1372 16.59 18.59 0.0722
38AA | 30 10+5 | 515000 | 37875 DFlTéSéoAlF\ADM 1@1 | 1@ | 1381 | 1398 16.91 18.91 0.0777
38AA | 30 10+5 | 518500 | 38050 DFTQ'S;S)EDM 1@1 | 1@0 | 1345 | 13.66 16.57 1857 | 0.0719
38AA | 30 10+5 | 518500 | 38050 DFlTéS('?%ADM 1@1 | 1@ | 1383 | 1417 17.01 1901 | 00797
38AA | 30 10+5 | 523000 | 38125 DFT(';SEDM 1@1 | 1@ | 1342 | 136 16.52 18.52 0.0711
38AA | 30 10+5 | 523000 | 38125 DFlTéSéoAlF\ADM 1@1 | 1@ | 1382 | 1413 16.99 18.99 0.0792
38AA | 30 15+5 | 515500 | 37925 DFTQ'SP'(S)EDM 1@1 | 1@0 | 1344 | 13.76 16.61 18.61 0.0727
38AA | 30 15+5 | 515500 | 37925 DFlTG'S('?%ADM 1@1 | 1@0 | 1388 | 141 17.00 19.00 0.0795
38AA | 30 15+5 | 518500 | 38075 DFT(;;SEDM 1@l | 1@0 | 1351 | 13.69 16.61 18.61 0.0726
38AA | 30 15+5 | 518500 | 38075 DFlTésé%ADM 1@l | 1@0 | 138 14 16.91 18.91 0.0778
38AA | 30 15+5 | 522500 | 38075 DFTQ'SP'(S)EDM 1@1 | 1@0 | 1352 | 1362 16.58 18.58 0.0721
38AA | 30 15+5 | 522500 | 38075 DFlTG'S('?%ADM 1@1 | 1@0 | 1376 | 13.82 16.80 18.80 0.0759
38AA | 30 20+5 | 516000 | 37975 DFT(;;SEDM 1@l | 1@0 | 1342 | 138 16.62 18.62 0.0729
38AA | 30 20+5 | 516000 | 37975 DFlTéSé%ADM 1@1 | 1@ | 136 | 14.23 16.94 18.94 0.0783
38AA | 30 20+5 | 518500 | 38100 DFTQ'SP'(S)EDM 1@1 | 1@0 | 1347 | 1388 16.69 18.69 0.0740
38AA | 30 20+5 | 518500 | 38100 DFlTés('?%ADM 1@1 | 1@0 | 1371 | 1413 16.94 18.94 0.0783
38AA | 30 20+5 | 522000 | 38025 DFT;P'(S)EDM 1@1 | 1@0 | 1328 | 13.63 16.47 18.47 0.0703
38AA | 30 20+5 | 522000 | 38025 DFlTéSé%ADM 1@1 | 1@ | 1343 | 1387 16.67 18.67 0.0736
38AA | 30 25+5 | 516500 | 38025 DFlTéSé%ADM 1@1 | 1@0 | 1354 | 1381 16.69 18.69 0.0739
38AA | 30 25+5 | 516500 | 38025 DFT(;;(S)EDM 1@1 | 1@0 | 1378 | 14.15 16.98 18.98 0.0791
38AA | 30 25+5 | 518500 | 38125 DFlTés('?%ADM 1@1 | 1@0 | 1348 | 13.72 16.61 18.61 0.0726
38AA | 30 25+5 | 518500 | 38125 DFT;P'gEDM 1@1 | 1@ | 137 | 1398 16.85 18.85 0.0768
38AA | 30 25+5 | 521500 | 38000 DFlTéSé%ADM 1@1 | 1@0 | 1361 | 137 16.67 18.67 0.0735
38AA | 30 25+5 | 521500 | 38000 DFT(;;(S)EDM 1@1 | 1@0 | 1373 | 141 16.93 18.93 0.0781
38AA | 30 30+5 | 517000 | 38075 DFT;P'SEDM 1@1 | 1@0 | 1355 | 13.78 16.68 18.68 0.0737
38AA | 30 30+5 | 517000 | 38075 DFIT(;S('?%ADM 1@1 | 1@ | 1375 | 13.99 16.88 18.88 0.0773
38AA | 30 30+5 | 518500 | 38150 DFTéSI;gEDM 1@1 | 1@0 | 1339 | 13.68 16.55 18.55 0.0716
38AA | 30 30+5 | 518500 | 38150 DFlTéséoAiADM 1@1 | 1@0 | 1389 | 14.04 16.98 18.98 0.0790
38AA | 30 30+5 | 521000 | 37925 DFT;P'SEDM 1@1 | 1@0 | 1324 | 1358 16.42 18.42 0.0696
38AA | 30 30+5 | 521000 | 37925 DFIT(;S('?%ADM 1@1 | 1@ | 1358 | 13.89 16.75 18.75 0.0750
38AA | 30 a0+5 | 518000 | 38175 | PEISOFOM | 50@25 | 2500 | 1762 | 17.69 20.67 22.67 0.1847
38AA | 30 40+5 | 518000 | 38175 DEE'ZSEOPFS'?(M 1@1 | 1@0 | 1359 | 1377 16.69 18.69 0.0740
38AA | 30 40+5 | 518000 | 38175 | DFT-s-OFDM | 1@104 | 1@24 | 13.46 | 1352 16.50 1850 | 0.0708
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PI/2 BPSK
38AA | 30 40+5 | 518000 | 38175 DFT(';(SDEDM 50@25 | 25@0 | 175 17.7 20.61 2261 | 0.1825
38AA | 30 40+5 | 518000 | 38175 DFT(';SEDM 1@1 | 1@ | 135 | 1382 16.67 1867 | 0.0737
38AA | 30 40+5 | 518000 | 38175 DFTQ'SP'SEDM 1@104 | 1@24 | 1352 | 13.67 16.61 18.61 0.0725
38AA | 30 40+5 | 518000 | 38175 DFlTéséa'waM 50@25 | 25@0 | 17.48 | 17.71 20.61 2261 | 01823
38AA | 30 40+5 | 518000 | 38175 DFlTéS('?(/i';ADM 1@1 | 1@ | 141 142 17.16 1916 | 0.0824
38AA | 30 40+5 | 518000 | 38175 DFlTéS('?%ADM 1@104 | 1@24 | 1329 | 13.76 16.54 18.54 0.0715
38AA | 30 40+5 | 518000 | 38175 DFeTféoAlF\ADM 50@25 | 25@0 | 17.45 | 177 20.59 22.59 0.1814
38AA | 30 40+5 | 518000 | 38175 DFeTféa'waM 1@1 | 1@ | 132 | 1373 16.48 1848 | 0.0705
38AA | 30 40+5 | 518000 | 38175 DFgf&iﬂDM 1@104 | 1@24 | 1315 | 1321 16.19 18.19 0.0659
38AA | 30 40+5 | 518000 | 38175 DFZL'GS'SAFﬁM 50@25 | 25@0 | 17.53 | 17.7 20.63 22.63 0.1831
38AA | 30 40+5 | 518000 | 38175 DFZE'S'QO:,&M 1@l | 1@0 | 13.07 | 1355 16.33 18.33 0.0680
38AA | 30 40+5 | 518000 | 38175 D';Egg:ﬁ“" 1@104 | 1@24 | 131 | 1345 16.29 18.29 0.0674
38AA | 30 40+5 | 518000 | 38175 C%‘SEEM 53@26 | 25@0 | 17.52 | 17.54 20.54 22,54 0.1795
38AA | 30 40+5 | 518000 | 38175 CF(SSS?M 1@1 | 1@0 | 1446 | 1452 17.50 19.50 0.0891
38AA | 30 40+5 | 518000 | 38175 C%S;?M 1@104 | 1@24 | 1339 | 13.49 16.45 18.45 0.0700
38AA | 30 a0+5 | 518500 | 38200 | PEISOFOM | 50@25 | 25@0 | 1757 | 17.69 20.64 22.64 0.1837
38AA | 30 40+5 | 518500 | 38200 DEE'ZSéOPFSiM 1@1 | 1@0 | 1355 | 13.66 16.62 18.62 0.0727
38AA | 30 40+5 | 518500 | 38200 DEE;&%FS&M 1@104 | 1@24 | 135 | 13.59 16.56 18.56 0.0717
38AA | 30 40+5 | 518500 | 38200 DFT;P'gEDM 50@25 | 25@0 | 17.51 | 17.66 20.60 22.60 0.1818
38AA | 30 40+5 | 518500 | 38200 DFT;P'gEDM 1@1 | 1@0 | 1361 | 13.68 16.66 18.66 0.0734
38AA | 30 40+5 | 518500 | 38200 DFT;P'SEDM 1@104 | 1@24 | 1353 | 1361 16.58 18.58 0.0721
38AA | 30 40+5 | 518500 | 38200 DFlTéS('?%ADM 50@25 | 25@0 | 17.58 | 17.62 20.61 22.61 0.1824
38AA | 30 40+5 | 518500 | 38200 DFlTéSé%ADM 1@1 | 1@ | 1392 | 14.08 17.01 19.01 0.0796
38AA | 30 40+5 | 518500 | 38200 DFlTéSé%ADM 1@104 | 1@24 | 1382 | 1391 16.88 18.88 0.0772
38AA | 30 40+5 | 518500 | 38200 DF&S('?%ADM 50@25 | 25@0 | 17.6 | 17.68 20.65 22.65 0.1841
38AA | 30 40+5 | 518500 | 38200 DF&S&EDM 1@l | 1@0 | 1313 | 13.38 16.27 18.27 0.0671
38AA | 30 40+5 | 518500 | 38200 DF;;%%ADM 1@104 | 1@24 | 13 13.26 16.14 18.14 0.0652
38AA | 30 40+5 | 518500 | 38200 DFZESSSAFI\EI’M 50@25 | 25@0 | 17.57 | 17.65 20.62 22.62 0.1828
38AA | 30 40+5 | 518500 | 38200 DFZESS'QOAFI\?M 1@1 | 1@ | 1312 | 13.23 16.19 18.19 0.0659
38AA | 30 40+5 | 518500 | 38200 ngg'g:h'i'\" 1@104 | 1@24 | 13.06 | 13.32 16.20 18.20 0.0661
38AA | 30 40+5 | 518500 | 38200 CF(’?'S;E’M 53@26 | 25@0 | 17.57 | 17.66 20.63 22.63 0.1830
38AA | 30 40+5 | 518500 | 38200 C%‘S;E’M 1@1 | 1@0 | 1364 | 13.68 16.67 18.67 0.0736
38AA | 30 40+5 | 518500 | 38200 C%SEEM 1@104 | 1@24 | 1352 | 1356 16.55 18.55 0.0716
38AA | 30 40+5 | 520000 | 37825 DEE'ZSEOPZ?(M 50@25 | 25@0 | 17.14 | 17.34 20.25 22.25 0.1679
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38AA | 30 40+5 | 520000 | 37825 | PEISOFOM | 101 | 1@0 | 1338 | 1362 16.51 18.51 0.0710
38AA | 30 40+5 | 520000 | 37825 | PEISOFOM | 1@104 | 1@24 | 134 | 1357 16.50 18.50 0.0707
38AA | 30 40+5 | 520000 | 37825 DFTQ'S;S)EDM 50@25 | 25@0 | 17.19 | 17.36 20.29 2229 | 0.1693
38AA | 30 40+5 | 520000 | 37825 DFT(';SEDM 1@1 | 1@ | 134 | 1366 16.54 1854 | 00715
38AA | 30 40+5 | 520000 | 37825 DFT(';SEDM 1@104 | 1@24 | 1339 | 1361 16.51 18.51 0.0710
38AA | 30 40+5 | 520000 | 37825 DFlTéséa'waM 50@25 | 25@0 | 17.2 | 17.33 20.28 22.28 0.1689
38AA | 30 40+5 | 520000 | 37825 DFlTéSSi';ADM 1@1 | 1@ | 1364 | 1383 16.75 1875 | 0.0749
38AA | 30 40+5 | 520000 | 37825 DFlTéS('?%ADM 1@104 | 1@24 | 1372 | 13.88 16.81 1881 | 0.0761
38AA | 30 40+5 | 520000 | 37825 DFgf('?oAiADM 50@25 | 25@0 | 17.2 | 17.37 20.30 22.30 0.1697
38AA | 30 40+5 | 520000 | 37825 DFgfé%ADM 1@1 | 1@ | 1356 | 13.69 16.64 18.64 0.0730
38AA | 30 40+5 | 520000 | 37825 DFgfé%ADM 1@104 | 1@24 | 1368 | 13.89 16.80 18.80 0.0758
38AA | 30 40+5 | 520000 | 37825 DFZE'GS'SAF,\'iM 50@25 | 25@0 | 17.20 | 17.43 20.37 22.37 0.1726
38AA | 30 40+5 | 520000 | 37825 DFZL'GS'SAFﬁM 1@l | 1@0 | 1293 | 13.16 16.06 18.06 0.0639
38AA | 30 40+5 | 520000 | 37825 D';Egg:ﬁ“" 1@104 | 1@24 | 12.95 | 133 16.14 18.14 0.0651
38AA | 30 40+5 | 520000 | 37825 C%‘SEEM 53@26 | 25@0 | 17.33 | 17.58 20.47 22.47 0.1765
38AA | 30 40+5 | 520000 | 37825 CF(SS;'?M 1@1 | 1@0 | 1338 | 13.68 16.54 18.54 0.0715
38AA | 30 40+5 | 520000 | 37825 C%S;?M 1@104 | 1@24 | 1335 | 13.67 16.52 18.52 0.0712
Sporton International Inc. (ShenZhen) Page Number : A5-10 of 38

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ADZR5G16B



GN% FCC RF Test Report

Report No.

: FG341901-02F

Peak-to-Average Ratio

FR1 n38AA / 20MHz+5MHz / DFT-S OFDM

Mode
Mod. P1/2 BPSK QPSK Limit: 13dB
RB Size Full RB Full RB Result
Middle CH 6.42 6.42 PASS

FR1 n38AA / 20MHz+5MHz / DFT-S OFDM

Pl/2 BPSK

QPSK

Middle Channel / Full

Middle Channel / Full

Reflevel 300006m Offset 126048 = AnBW 25 Mtz
s

At 3008 Meas Time 7143
p

Ref Level 3000 d8m  Offset

12608 = AnBW 26 Wiz
At 3008 Meas Time 7143 ps
P

Wiean Pur + 20.00 dB

(CF 2.585375 GHz

Wiean Pur + 20.00 dB

(CF 2.585375 GHz
2 Result Summa

3.34 B

Samples: 20000 2 Result Summa

642d8 3.40 B

Samples: 20000

5.26 dB 642d8

714 dB

532 d8 7.24 dB
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26dB Bandwidth

Mode FR1 n38AA : 26dB BW(MHz) / CP-OFDM
BW 10M+5M 10M+5M 10M+5M 10M+5M
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.90 14.81 14.89 14.74
Mode FR1 n38AA : 26dB BW(MHz) / CP-OFDM
BW 15M+5M 15M+5M 15M+5M 15M+5M
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 19.77 19.69 19.89 19.75
Mode FR1 n38AA : 26dB BW(MHz) / CP-OFDM
BW 20M+5M 20M+5M 20M+5M 20M+5M
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 24.88 24.81 24.79 24.74
Mode FR1 n38AA : 26dB BW(MHz) / CP-OFDM
BW 25M+5M 25M+5M 25M+5M 25M+5M
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 29.84 29.68 29.84 29.70
Mode FR1 n38AA : 26dB BW(MHz) / CP-OFDM
BW 30M+5M 30M+5M 30M+5M 30M+5M
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 34.83 34.83 34.93 34.90
Mode FR1 n38AA : 26dB BW(MHz) / CP-OFDM
BW 40M+5M 40M+5M 40M+5M 40M+5M
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 44.94 44.96 44.90 44.92
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FCC RF Test Report
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FR1 n38AA / 10MHz+5MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

Ref Level. 30,00 G Offsst 12,608 = REW 200 kHz

Ref Level. 30,00 G Offsst 12,608 = REW 200 kHz

- an 3008 SWT 101ms ® VBW 1z Mode Auto Sweep = an 3008 SWT 101 ms @ VBW | Wiz Made Auto Sweep
10 8 S MM i 10 8 T S U
b, PN | I
\ i !
| ‘ \ I \\ |
I I |
10 10
1 1 T 22553 dBm V i
{
20 | 20 ‘l Wk
|
30 dom 30 dom
40 dB 40 dB
" o PRI y " [ |
50 50
40 40
[(FEHFIN 0001 pis (g Shan GO0MIE | | (G 2595 155 G 0001 pis (g Span GLOMIE
[ [ ’
R—— S —
Ref Level 3000 8m  Offset 12608 = REW 200 iz Ref Level 3000 8m  Offset 12608 = REW 200 iz
- an 3008 SWT 101ms ® VBW 1z Mode Auto Sweep = an 3008 SWT 101 ms @ VBW | Wiz Made Auto Sweep
H1 15,468 deim 14325 d8
B —" " n—_——
i
] ' \
| |
\I ‘ l u l
. . y i I
-10 0 1 T 10 ] T v
i J
20 : 20 s
|
30 dom L 30 dom L
40 dB i + 40 dB - +
TEPRTIVPRRR Y1y ik h kel Vaalhath
50 50
40 40
[(FEHFIN 0001 pis (g Shan GO0MIE | | (G 2595 155 G 0001 pis (g Span GLOMIE
-4 [ S

iae 2 T/uafacas

331 2 r/uafaeas

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2ADZR5G16B

Page Number



saroniis. FCC RF Test Report

Report No. : FG341901-02F

FR1 n38AA / 15MHz+5MHz / CP-OFDM
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FR1 n38AA / 20MHz+5MHz / CP-OFDM
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FR1 n38AA / 25MHz+5MHz / CP-OFDM
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FR1 n38AA / 30MHz+5MHz / CP-OFDM
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FR1 n38AA / 40MHz+5MHz / CP-OFDM
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Occupied Bandwidth

Mode FR1 n38AA : 26dB BW(MHz) / CP-OFDM
BW 10M+5M 10M+5M 10M+5M 10M+5M
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.00 14.02 14.01 14.02
Mode FR1 n38AA : 26dB BW(MHz) / CP-OFDM
BW 15M+5M 15M+5M 15M+5M 15M+5M
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.97 18.98 19.01 18.95
Mode FR1 n38AA : 26dB BW(MHz) / CP-OFDM
BW 20M+5M 20M+5M 20M+5M 20M+5M
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 23.82 23.82 23.85 23.80
Mode FR1 n38AA : 26dB BW(MHz) / CP-OFDM
BW 25M+5M 25M+5M 25M+5M 25M+5M
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 28.80 28.76 28.77 28.73
Mode FR1 n38AA : 26dB BW(MHz) / CP-OFDM
BW 30M+5M 30M+5M 30M+5M 30M+5M
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 33.66 33.70 33.69 33.69
Mode FR1 n38AA : 26dB BW(MHz) / CP-OFDM
BW 40M+5M 40M+5M 40M+5M 40M+5M
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 43.66 43.62 43.61 43.62
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Conducted Bandedge

FR1 n38AA / 10MHz(NR)+5MHz(LTE) / DFT-S OFDM / BPSK

Lowest Channel / 1IRBO+1RBO Lowest Channel / Full+Full
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2 Result Summas 2 Result Summa: I
2605 GHz 2620 GHz 100000 kHz 2.60964 GHz 1095 dBm -19.05 dB 2605 GHz 2620 GHz 100.000 kHz 260821 GHz 2684 dB
2620 GHz 2621 GHz 300.000 kHz 2.62000 GHz -33.06 dBm -20.06 dl 2620 GHz 25621 GHz 300,000 kHz 2.62007 GHz -24.64 dB
2621 GHz 2,625 GHz 1.000 MHz 2.62112 GHz -34.10 dBm -21.10dB 2621 GHz 2625 GHz 1.000 MHz 2.62143 GHz .75 d
2625 GHz 1635 GHz 1.000 Mz 262732 GHz 68 dBm 2768l 1625 GHz 25635 GHz 1.000 MHz 262745 GHz 2437dB
2635 GHz 2,645 GHz 1,000 MHz 2.63568 GHz -40.28 dBm -27.28 dB 2635 GHz 2645 GHz 1.000 MHz 2.63555 GHz -27.78 dB.
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FR1 n38AA / 20MHz(NR)+5MHz(LTE) / DFT-S OFDM / BPSK

Lowest Channel / 1IRB0+1RB0 Lowest Channel / Full+Full

Ref Level 30.00dBm  Offsct 19.60 a6 Mode Auto Sweep 6L Ref Level 2000 dBm  Offsat 19,6008 Mode Auto Sweep 6L
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2 Result Summa 3 Resuls Summoar
2545 GHz 2555 GHz 1,000 MHz 2.55139 GHz -41.17 dBm -28.17 dB 2545 GHz 2555 GHz 1.000 MHz 255351 GHz 4030 dBm -27.30 dB
2555 GHe 2565 GHz 1,000 MHz 256198 GHz -40.46 dBm -27.36 dB 2555 Gie 2565 Giz 1000 MHz 2.56324 GHz -39.50 dBm -26.50 dB
2565 GHz 2569 GHz 1,000 MHz 256890 GHz -37.37 dBm -24.37dB 2565 Ghz 2569 GHz 1,000 Mtz 256816 GHz -37.89 dBm -24.89 dB
2569 GHz 2570 GHz 500,000 kHz 2.569% GHz -30.73 dBm -17.73d8 2.568 GHz 2570 GHz 500.000 kHz 256998 GHz -39.89 dBm -26.89 dB
2570 GHz 2,595 GHa 100.000 kHz 259033 GHz 9.95 dBm -20.05 dB 2570 Ghz 2595 GHz 100.000 kz 259236 GHz 432 dBm -25.68 dB
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Lowest Channel / 1RB0+1RBO Lowest Channel / Full+Full
ect VultiView trum
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2545 GHz 2555 GHz 1.000 MHz 254702 GHz -40.90 dBm -21.90 d8 2545 GHz 2555 Ghz 1.000 MHz 255302 GHz -40.15 dBm -21.15 dB
2555 GHz 2565 GHz 1,000 MHz 256195 GHz -40.21 dBm 2721d8 2555 Ghe 2565 GHz 1,000 MHz 2.55798 GHz -39.17 dBm -26.17 dB
2565 GHz 2568 GHz 1,000 MHz 256897 GHz -38.21 dBm -25.21d8 2565 GHz 25689 GHz 1.000 Mtz 256816 GHz -37.08 dBm -24.08 dB
2569 GHz 1570 GHz 500.000 kHz 256998 GHz -3153 dBm -1853dB 2.569 GHz 2570 GHz 500.000 kHz 2.56996 GHz -39.88 dBm -26.88 dB
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